g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.3.1.2.6.1.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |03:09:07 PM

Center Freq 1.710000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 1.709 150 G Hz LA
Ref 30.00 dBm 709 150 CHz

Center Freq
1.710000000 GHz

StartFreq
1.709000000 GHz

-13.00 dBm| stop Freq
1.711000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.710000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.1.2.6.1.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  |03:09:21PM

Center Freq 1.710000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 1.709 710 G Hz LA
Ref 30.00 dBm 709 710 CHz

Center Freq
1.710000000 GHz

StartFreq
1.709000000 GHz

-13.00 dBm| stop Freq
1.711000000 GHz

CF Step

1
Auto Man

Freq Offset
0 Hz

Center 1.710000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.1.2.6.1.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |03:09:35PM

Center Freq 1.710000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 1.709 970 G Hz LA
Ref 30.00 dBm 709 970 CHz

Center Freq
1.710000000 GHz

StartFreq
1.709000000 GHz

A3 .00 dEm) stop Freq
1.711000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.710000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG

Report No: Huawei Proprietary and Confidential Page 253 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.3.1.2.6.2 Test Channel = HCH

5.3.1.2.6.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 03:09:54 PM &pr 25, 2013

Center Freq 1.755000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 1.755 640 G Hz LA
Ref 30,00 dBm 755 840 CHz

CenterFreq
1.755000000 GHz

StartFreq
1.754000000 GHz

Stop Freq
1.756000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.755000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.1.2.6.2.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |03:10:08PM

Center Freq 1.755000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 1.755 010 G Hz R
Ref 30.00 dBm 755 010 CHz

Center Freq
1.755000000 GHz

StartFreq
1.754000000 GHz

-13.00 dBm| sto p Freq
1.766000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.755000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.1.2.6.2.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |03:10:22PM

Center Freq 1.755000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 1.755 420 G Hz LA
Ref 30.00 dBm 785 420 GHz

Center Freq
1.755000000 GHz

StartFreq
1.754000000 GHz

-13.00 dBm| sto p Freq
1.766000000 GHz

CF Step

1 200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.755000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.1.2.6.2.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |03:10:35 M

Center Freq 1.755000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 1.755 010 G Hz R
Ref 30.00 dBm 755 010 CHz

Center Freq
1.755000000 GHz

StartFreq
1.754000000 GHz

-13.00 dBm| sto p Freq
1.766000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.755000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2 Test Band = BAND7

5.3.2.1 Test Mode = LTE/TM1

5.3.2.1.1 Test Bandwidth =5

5.3.2.1.1.1 Test Channel = LCH

5.3.2.1.1.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 04:53:51 PM &pr 25, 2013

Center Freq 2.500000000 GHz . Avg Type: Pwr(RMS)
PNO: Far —»— Trig:Free Run Avg|Hold: 8/100

#Atten: 36 JdB

Frequency

IFGain:Low

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -19.331 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

r

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #/BW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.1.1.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO 045405 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.499 960 G Hz LA
Ref 30.00 dBm 499 960 CHz

Trace 1 Pass
Center Freq

2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

[ ’ Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.1.1.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |04:54:19PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -32.327 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.1.1.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO  |04:54:33PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -25.953 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.1.2 Test Channel = HCH

5.3.2.1.1.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 04:54:53 PM &pr 25, 2013

Center Freq 2.570000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 2.570 080 GHz Auto Tune

Ref Offset 13.3 dB -53.429 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #/BW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.1.2.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |04:55:07 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.3 dB -20.617 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.1.2.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO 045521 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 13.3 dB -29.501 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.1.2.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |04:55:34 P

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.3 dB 25 373 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.2 Test Bandwidth = 10

5.3.2.1.2.1 Test Channel = LCH

5.3.2.1.2.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMN AUTO 04:55:56 PM &nr 25, 2013

Center Freq 2.500000000 GHz . Avg Type: Pwr(RMS)
—» Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JB

Frequency

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -30.576 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS

Report No: Huawei Proprietary and Confidential Page 266 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.3.2.1.2.1.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  |04:56:10PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 970 GHz
Ref 30.00 dBm -51.065 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.2.1.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |04:56:24 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -33.257 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.2.1.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |04:56:38PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.499 970 G Hz LA
Ref 30.00 dBm 499 970 CHz

Trace 1 Pass
Center Freq

2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

1
CF Step

1.100000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.2.2 Test Channel = HCH

5.3.2.1.2.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 04:56:57 PM &pr 25, 2013

Center Freq 2.570000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.3 dB -51.361 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.2.2.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO  |04:57:11PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.3 dB -33.128 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.2.2.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |04:57:25PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 260 GHz Auto Tune

Ref Offset 13.3 dB -29.947 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.2.2.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |04:57:39PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 13.3 dB -28.947 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.3 Test Bandwidth = 15

5.3.2.1.3.1 Test Channel = LCH

5.3.2.1.3.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMN AUTO 04:58:00 PM &pr 25, 2013

Center Freq 2.500000000 GHz . Avg Type: Pwr(RMS)
—» Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JB

Frequency

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 990 GHz
Ref 30.00 dBm -25.365 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.3.1.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |04:58:14 P

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 440 GHz
Ref 30.00 dBm -49.176 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.3.1.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |04:58:28PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 890 GHz
Ref 30.00 dBm -33.320 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.3.1.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO 045842 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.500 000 G Hz R
Ref 30.00 dBm 500 000 CHz

Trace 1 Pass
Center Freq

2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

1
CF Step
1.100000 MHz

Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.3.2 Test Channel = HCH

5.3.2.1.3.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 04:5%:01 PM &pr 25, 2013

Center Freq 2.570000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 2.570 280 GHz Auto Tune

Ref Offset 13.3 dB -49.233 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.3.2.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  |04:59:15PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 13.3 dB 27.070 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.3.2.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |04:59:29PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 870 GHz Auto Tune

Ref Offset 13.3 dB -30.062 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)

MSG

Report No: Huawei Proprietary and Confidential Page 280 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.3.2.1.3.2.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |04:59:43PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 13.3 dB -29.243 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.4 Test Bandwidth = 20

5.3.2.1.4.1 Test Channel = LCH

5.3.2.1.4.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMN AUTO 05:00:04 PM &pr 25, 2013 F
Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) [EEneY
—» Trig:Free Run Avg|Hold: 8/100 T

IFGain:Low #Atten: 36 JB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -27.957 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.4.1.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:00:18PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 640 GHz
Ref 30.00 dBm -48.236 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.4.1.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:00:32PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 540 GHz
Ref 30.00 dBm -32.070 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS

Report No: Huawei Proprietary and Confidential Page 284 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.3.2.1.4.1.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO 050045 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 990 GHz
Ref 30.00 dBm -29.249 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.4.2 Test Channel = HCH

5.3.2.1.4.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

Sl ; ALIGN AUTO 05:01:05 PM Apr 25, 2013 F
Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) - )
s Trig:Free Run Avg|Hold: 71100

IFGain:Low #Atten: 36 JdB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 13.3 dB 47.953 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz §pan 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

mse 1 Alignment Completed
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5.3.2.1.4.2.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  |05:01:19PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 13.3 dB -28.711 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.1.4.2.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:01:33PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 370 GHz Auto Tune

Ref Offset 13.3 dB -29.736 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG

Report No: Huawei Proprietary and Confidential Page 288 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.3.2.1.4.2.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:01:47 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 110 GHz Auto Tune

Ref Offset 13.3 dB -28.884 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2 Test Mode = LTE/TM2

5.3.2.2.1 Test Bandwidth =5

5.3.2.2.1.1 Test Channel = LCH

5.3.2.2.1.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:02:08PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) TRés FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -20.638 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.1.1.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  |05:02:22PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2,500 000 G Hz LA
Ref 30.00 dBm 500 000 CHz

Trace 1 Pass
Center Freq

2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

{ A ! Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.1.1.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:02:35 M

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 990 GHz
Ref 30.00 dBm -32.484 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS

Report No: Huawei Proprietary and Confidential Page 292 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.3.2.2.1.1.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO 050250 M

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -27.346 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.1.2 Test Channel = HCH

5.3.2.2.1.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 05:03:09 PM &pr 25, 2013

Center Freq 2.570000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 2.570 030 GHz Auto Tune

Ref Offset 13.3 dB -53.343 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #/BW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.1.2.2 Test RB = RB1#24

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  |05:03:23PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.3 dB 21.775 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.1.2.3 Test RB = RB12#6

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:03:37 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 13.3 dB -30.044 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.1.2.4 Test RB = RB25#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO 050350 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 010 GHz Auto Tune

Ref Offset 13.3 dB -26.790 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 51 kHz #VBW 150 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.2 Test Bandwidth = 10

5.3.2.2.2.1 Test Channel = LCH

5.3.2.2.2.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMN AUTO 05:04:12 PM Apr 25, 2013

Center Freq 2.500000000 GHz . Avg Type: Pwr(RMS)
—» Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JB

Frequency

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -32.615 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.2.1.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:04:25 P

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 970 GHz
Ref 30.00 dBm -51.533 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.2.1.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO  |05:04:39PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 930 GHz
Ref 30.00 dBm -33.095 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.2.1.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:04:53PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -30.847 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.2.2 Test Channel = HCH

5.3.2.2.2.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 05:05:12 PM &pr 25, 2013

Center Freq 2.570000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 13.3 dB -51.397 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.2.2.2 Test RB = RB1#49

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:05:25 M

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.3 dB -33.181 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.2.2.3 Test RB = RB25#13

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO 050540 P

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 280 GHz Auto Tune

Ref Offset 13.3 dB -30.268 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.2.2.4 Test RB = RB50#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:05:54PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 030 GHz Auto Tune

Ref Offset 13.3 dB -28.882 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.3 Test Bandwidth = 15

5.3.2.2.3.1 Test Channel = LCH

5.3.2.2.3.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMN AUTO 05:06:15 PM &pr 25, 2013

Center Freq 2.500000000 GHz . Avg Type: Pwr(RMS)
—» Trig:Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 JB

Frequency

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -26.050 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.3.1.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  |05:06:29PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 460 GHz
Ref 30.00 dBm -49.441 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.3.1.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO  |05:06:42 P

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 920 GHz
Ref 30.00 dBm -33.293 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.3.1.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:06:55 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -30.925 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.3.2 Test Channel = HCH

5.3.2.2.3.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 05:07:15 PM &pr 25, 2013

Center Freq 2.570000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 2.570 250 GHz Auto Tune

Ref Offset 13.3 dB -49.406 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.3.2.2 Test RB = RB1#74

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:07:29PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 020 GHz Auto Tune

Ref Offset 13.3 dB -26.928 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.3.2.3 Test RB = RB36#18

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:07:43PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 040 GHz Auto Tune

Ref Offset 13.3 dB -31.528 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.3.2.4 Test RB = RB75#0

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |05:07:57 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 030 GHz Auto Tune

Ref Offset 13.3 dB -28.820 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 150 kHz #VBW 470 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.4 Test Bandwidth = 20

5.3.2.2.4.1 Test Channel = LCH

5.3.2.2.4.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

soipibincili ] : ALIGMN AUTO 05:08:18 PM &pr 25, 2013

Center Freq 2.500000000 GHz . Avg Type: Pwr(RMS)
—» Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JB

Frequency

Auto Tune
Ref Offset 13.3 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -28.990 dBm
Trace 1 Pass
CenterFreq
2.500000000 GHz

StartFreq
2.494500000 GHz

StopFreq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.4.1.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:08:31PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 590 GHz
Ref 30.00 dBm -48.400 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.4.1.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO 050845 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 770 GHz
Ref 30.00 dBm -32.803 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS

Report No: Huawei Proprietary and Confidential Page 316 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.3.2.2.4.1.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO 0508159 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13.3 dB Mkr1 2.499 990 GHz
Ref 30.00 dBm -29.906 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.4.2 Test Channel = HCH

5.3.2.2.4.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

SolzibncEaa | : ALIGH AUTO 05:09:18 PM &pr 25, 2013

Center Freq 2.570000000 GHz . Avg Type: Pwr(RMS)
s Trig:Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 JdB

Frequency

Mkr1 2.570 100 GHz Auto Tune

Ref Offset 13.3 dB -48.288 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.4.2.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO |05:09:32 P

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13.3 dB -28.579 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG

Report No: Huawei Proprietary and Confidential Page 319 of 628
SYBH(Z-RF)004042013-2001 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI G526-L33, G526-L33
Huawel FCC ID: QISG526-L33 Security Level: Public

5.3.2.2.4.2.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

SO | ] BLIGNAUTO |05:09:45 P

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 300 GHz Auto Tune

Ref Offset 13.3 dB -29.914 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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5.3.2.2.4.2.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO 051000 P

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 170 GHz Auto Tune

Ref Offset 13.3 dB -27.887 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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6Appendix_F: Spurious Emission at Antenna Terminal

NOTE: For the averaged unwanted emissions measurements, the measurement points in each sweep is
greater than twice the Span/RBW in order to ensure bin-to-bin spacing of < RBW/2 so that narrowband
signals are not lost between frequency bins. As to the present test item, the "Measurement Points = k *
(Span / RBW)" with k between 4 and 5, which results in an acceptable level error of less than 0.5 dB.

Part | - Test Plots
6.1 For GSM
6.1.1 Test Band = GSM850

6.1.1.1 Test Mode = GSM/TM1

6.1.1.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept 5A

SUETNEE T : ALIGNAUTO

Center Freq 79.500 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

#Atten: 40 JdB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 11.397 kHz Auto Tune
o 11,397

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

‘1

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

wsa 1File <PICTURE.png> saved

STATUS ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 03:54:55 PM Apr 24, 2013

Center Freq 15.075000 MHz Avg Type: Log-Pwr
St

Frequency

Trig: Free Run Avg|Held: 57/100

#Atten: 40 dB pag” PP PPFP
Auto Tune

Ref Offset 12.7 dB Mkr1 10.704 96 MHz

Ref 35.00 dBm -50.812 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA
| T T : ALIGNAUTO |03:55:15 PM fpr 24, 2013
Center Freq 515.000000 MHz Avg Type: Log-Pwr
PNO: Fast (]
IFGain:Low

Frequency

Trig: Free Run Avg|Hold:>100/100

#Atten: 40 dB by P P PPPP
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